
Lake Ohrid Watershed Management Plan  



The Coordinated Action for the implementation of the Memorandum of Understanding for the 
management of the Drin basin (Drin CORDA) is supported by the GEF Drin Project. Thus, the latter 
constitutes an institutional project implemented by the United Nations Development Programme 
(UNDP) and executed by the Global Water Partnership (GWP) through GWP-Mediterranean (GWP-
Med), in cooperation with the United Nations Economic Commission for Europe (UNECE). The Drin 
Core Group (DCG), being the multilateral body responsible for the implementation of the 
Memorandum of Understanding serves as the Steering Committee of the Project. GWP-Med serves as 
the Secretariat of the DCG. 
[...]
✓ point-source and diffuse water pollution caused by urban development, tourism, industry, agriculture and 
fisheries; 

✓ water quantity/abstractions from agriculture, urban development and tourism; 

✓ physical condition of the water environment, i.e. flow alteration and diversion; 

✓ introduced species and diseases; 

✓ fisheries; and 

✓ other anthropogenic activities (boating). 

The following chapters are dedicated to the pressures and impact assessment based on the identification and 
prioritisation of SWMIs, followed by the selection of measures addressing the respective SWMIs. 

******* 
19 The Key objective of the TDA for the DRB was to identify, quantify, and set priorities for environmental problems that are 

transboundary in nature. Consequently, the TDA provided factual basis for formulation of a SAP. The TDA is a document that 
synthesized the findings of basin-wide Thematic Reports on: (1) Socio-Economics; (2) Institutional and Legal setting; (3) 
Biodiversity and Ecosystems; (4) Hydrology and Hydrogeology; (5) Pollution and Water Quality; and (6) the Nexus. 
20 Section 7 of this report. 



Lake Ohrid Watershed Management Plan 

Phase 5 – Lake Ohrid Watershed Management Plan 

 

 
 

Doc. No. P0006769-1-H6 Rev. 0 - November 2020 Page 40 

4.3 URBAN DEVELOPMENT, TOURISM AND RECREATION  

4.3.1 Abstraction for Public Water Supply (Households, Public Sector and Tourism)   

From a viewpoint of potential impact on the overall balance of water resources, most water abstractions are 
currently sustainable in the LOW. Relatively large amounts of water are abstracted daily for domestic use and for 
use in industry and recreation. Most of this water is treated to a high standard to remove impurities and make it 
appropriate for consumption.  

Table 4.1 below shows the volume of annual water abstractions by municipalities in the LOW for use by households, 
public/commercial institutions, small-scale industry and tourism/recreation facilities; more detailed data is given in 
Appendix B.  The total population connected to a public water supply systems, i.e. systems that are operated by a 
municipal communal public enterprise, is estimated at 115,842 (88% of the total population), or 56,372 household 
connections. In addition, roughly 3,700 residents in the basin use local community-based water supply system, and 
some 12,500 (9% of the total) have a self-organized water supply.  The number of commercial and industry 
connections to the public water supply system varies by municipalities, with a peak of 2,300 connections in Ohrid, 
indicating the relatively large number of tourist facilities in the municipality.  The total average annual volume of 
water abstractions for the listed uses is estimated at 14 mill m3.  The overall unit water production (water input into 
the systems) equals 331 l/cap/daily, whereas the unit water consumption equals 136 l/cap/daily, resulting in large 
ratio of non-revenue water (59% for the basin as a whole). 

Table 4.1: LOW: Water abstraction for Domestic, Public, Industry and Tourism Use by 

Municipalities21 

 
 

Map 4 shows the abstraction locations in the North Macedonia part of the LOW. Major part of the abstractions are 
either wells (pumped groundwater) or captured springs with varying capacities. However, four locations were also 
identified where water from Lake Ohrid is directly pumped, treated and used for water supply. 

As a specific problem related to water abstractions, the non-revenue water is very high in all cases (Table 4.1). 
The extent and impact of the underlaying causes for this situation, such as physical water losses, unaccounted-for 
water, etc., are beyond the scope of this analysis. However, the high non-revenue water ratios lead to an 
undisputable conclusion related to presence of significant inefficiencies in utilities’ operation, thus overuse of water 
resources. 

  

******* 
21 Source: North Macedonia: “Water Supply and Wastewater assessment of existing situation and Gap Analysis”, 

The EU Operational Programme for Regional Development 2007-2013, Eptisa (2015); Albania: International 
Benchmarking Network for Water and Sanitation Utilities (IBNET, 2015). 

Municipality
Administrative 

Unit
Population

Population 

connected to 

central WS 

system

Number of 

HH 

connections

Number of 

comm/ind 

connections

Total water 

input volume 

(m3/year)

Total billed 

consumption 

(m3/year)

Unit water 

production 

(lcd)

Unit water 

consumption 

(lcd)

Non-revenue 

vs. total 

water input 

ratio

Buçimas 15,687

Çerravë 7,009

Dardhas 2,182

Pogradec 20,848

Hudenisht 5,990

Debrca 3,994 1,876 1,051 22 217,614 188,766 318 276 13.3%

Ohrid 51,850 46,937 29,400 2,301 8,916,955 3,091,128 520 180 65.3%

Struga 24,498 21,119 14,150 562 1,771,346 619,187 230 80 65.0%

132,059 115,842 56,372 14,005,974 5,742,359 331 136 59.0%TOTAL in LOW

Pogradec 45,910 185 75 59%11,772 3,100,059 1,843,278



Lake Ohrid Watershed Management Plan 

Phase 5 – Lake Ohrid Watershed Management Plan 

 

 
 

Doc. No. P0006769-1-H6 Rev. 0 - November 2020 Page 41 

4.3.2 Wastewater discharge (Households, Public Sector and Tourism, Point Source)  

Alike water supply, organized waste water management (WWM) service in the LOW is provided by municipal 
communal public enterprises (CPE). The coverage of the population with WWM service varies significantly between 
the LOW municipalities (Fig. 4.2 and Appendix C). The overall ratio of households connected to public wastewater 
collection system for the basin equals 72%; the remaining 28% are assumed to use septic tanks for discharge of 
waste water. However, the ratios of population connected to central WWM system varies from 11% in Debrca 
municipality, 61% in Pogradec, and roughly 84% for Ohrid and Struga municipalities.  

 

 

 

Figure 4.2: LOW: Wastewater Management Service Coverage by Municipalities (2015)22 

Another important aspect related to WWM in the LOW is the presence of a large number of tourists in the region 
(section 2.2), and in particular the distribution of visitors and overnights throughout the year, which creates 
significant imbalances of pollutant load to water bodies (Figure 4.3: LOW: Distribution of Tourists and Overnight 
Visitors in Ohrid and Struga (2015 - 2017)). Based on available data, roughly 73% of the tourists visit the Lake 
Ohrid region in North Macedonia during the summer period (May through September), and even over 85% of the 
overnights take place during the June – October period. It is assumed that a similar pattern of visitors is applicable 
also on the Albanian part of the basin. 

 

 

Figure 4.3: LOW: Distribution of Tourists and Overnight Visitors in Ohrid and Struga (2015 - 2017)23 

At present there are two main/central waste water treatment plants (WWTP) in the LOW – WWTP Vranishta near 
Struga and WWTP Tushemisht in Albania (Map 10). In addition, there are several decentralized small-scale 
WWTPs on the North Macedonia part of the basin targeting mainly local tourist facilities (e.g. Campsite in St. Naum, 
Campsite in Radozda, Biser Hotel in Kalishta, etc.). 

WWTP Vranishta is operational since 1988, and has a total installed capacity of 120,000 population equivalents 
(PE). The current maximum load of the plant equals roughly 80,000 PE, of which 64,000 PE from local population 
connected to the plant and roughly 15,000 PE (as a daily maximum) from tourists residing in facilities around Ohrid 
and Struga that are connected to the central WWM system/WWTP. Two primary waste water collecting branches 
are connected to the WWTP with total length of toughly 40 km, covering a perimeter around the lake from the 

******* 
22  Source: Ibid. 

23 Source: State Statistical Office of North Macedonia 

 

Municipality Population

Population 

connected to 

sewer/ 

WWTP

Septic tanks

Pogradec 51,716 31,313 20,403

Debrca 3,994 449 3,545

Ohrid 51,850 43,104 8,747

Struga 24,498 20,656 3,842

Total 132,059 95,521 36,537

72% 28%

61%

11%

83%

84%

0 10,000 20,000 30,000 40,000 50,000

Pogradec

Debrca

Ohrid

Struga

Population connected to sewer/ WWTP Septic tanks

21.1%

1.5% 0.8%

33.4%

0%

10%

20%

30%

40%

Jan Feb March April May June July Aug Sept Oct Nov Dec

Tourists

Overnights



Lake Ohrid Watershed Management Plan 

Phase 5 – Lake Ohrid Watershed Management Plan 

 

 
 

Doc. No. P0006769-1-H6 Rev. 0 - November 2020 Page 42 

village of Peshtani south of Ohrid, the city of Ohrid and several major villages to the North-east, the Ohrid-Struga 
shoreline, the city of Struga, and the Elen Kamen-Struga section along the lake north-west of Struga. There are a 
total of 13 pump stations for transport of collected waste water in the primary sewer branches24. 

WWTP Vranista employs an oxidation ditch process, wherein two units/reactors are used for the wastewater 
treatment process in a cycle.  The influent is mixed from both volumes of wastewater from the Ohrid and Struga 
sides. Subsequently, an influent pump station inside the plant lifts the wastewater to a mechanical screen unit and 
pre-treatment channels. Two spherical reactors are followed by channels and the influent is biologically treated 
using activated sludge. After the biological process, water is conveyed to the clarifiers to settle activated sludge by 
gravity, whereupon the treated water is discharged into Black Drin river. Equipped chlorination channels are usually 
used for final disinfection before discharging. 

The WWTP is equipped with two reactors to mature the condition of the activated sludge and a gravity thickener is 
used to separate the sludge component by settling. After the thickening process a dual-unit belt filter press is used 
to dewater the thickened sludge using a polymer coagulant for a dewatering aid. Finally, the dewatered sludge is 
placed onto sludge drying beds under sunlight. Dewatered sludge is given to nearby farmers free of charge, which 
functions well and eliminates the need to find a final dumping site for the dried sludge.  

According to data from the referenced study, the BOD, COD and total suspended solids components taken at the 
WWTP influent show significant fluctuations throughout the year, but when only data for recent years are compared, 
influent records showed a relatively constant tendency for the influent contents to be more concentrated during the 
summer and less in the winter.  The BOD in the influent tends to peak in July and August, ranging around 125-131 
mg/L during 2008-2011; COD is usually analyzed as CODCr and usually peaks in the summer, ranging around 
200-274 mg/L during 2008-2011.  Total suspended solids show no clear seasonal tendencies, with recorded values 
fluctuating significantly.  

With regard to the water quality components in the effluent for the 2005-2011 period, BOD remained below the 
criteria regulating at 25 mg/L or less throughout the year; COD showed below the limit at 125 mg/L throughout the 

year25. Total suspended solids sometimes exceeded the limit of 35 mg/L but averaged between 12 and 31 mg/L. 

Thus, the average annual BOD reduction ratio for the stated period ranges between 79.8% to 92.8%, COD between 
69.5% to 93.5% and the reduction of total suspended solidsa varied between 80.3% and 97.9%.  Identified key 
problems resulting in inefficient operation of the Lake Ohrid central WWM system in North Macedonia include:  

✓ infiltration of groundwater and water from the lake into the system;  

✓ intrusion of stormwater in the system (lack of separate drainage system for stormwater);  

✓ lack of information on existing system inventories;  

✓ defective pump stations; and 

✓ inefficient operation of the WWTP as a result of variation of effluent quality (due to ground and storm water 
inflow)26. 

WWTP Tushemish in Albania is operational since 2009. The plant has an installed capacity of 40,000 PE; the 
current load is roughly 31,000 PE. The plant is located near the village of Tushemisht, and by and large covers the 
city of Pogradec and surrounding settlements along the lake in the Buçimas Administrative Unit27. 

The plant is designed to achieve the effluent discharge standards of: 25 mg/L of BOD,125 mg/L COD, and 1000 
MPN faecal coliforms/100 ml. The effluent meets thesestandards. It is envisaged that nutrient removal will be 
progressively introduced to reduce eutrophication load on Lake Ohrid, as follows: 2 mg/L P from 2017 and 15 mg/L 
N from 2027.  The negative impact (pollution load) from discharge of waste waters per separate water bodies is 
estimated based on the following assumptions:  

✓ population (not) connected to central WWM system/WWTP (Fig. 4.4);  

✓ maximum daily number of tourists (not)connected to central WWM per WB;  

✓ unit load of BOD for the population and tourists (60 grams per capita daily) and the industry (assumed 15% of 
residential load); and  

✓ BOD removal ratios of 90% for the WWM system and 30% for septic tanks28.  

******* 
24  Source: “Data Collection Survey for Ohrid Lake Environmental Improvement”, Final Report. Japan International Cooperation Agency (JICA), 

MoEPP (October 2012). 

25  Reference: Council Directive 91/271/EEC of 21 May, 1991 concerning urban wastewater treatment. 

26  Source: Ibid. 

27  Sources: “Environmental Impact of The Pogradec Wastewater, Estimated Through the Global Pollution Index Method”; The Annals of 

“Valahia” University of Targoviste (2010); “Wastewater Treatment and Current Sludge Management Practices in Pogradeci Region”; 
Agricultural University of Tirana (2018). 

28  Adopted from: “Data Collection Survey for Ohrid Lake Environmental Improvement”, Final Report. Japan International Cooperation Agency 

(JICA), MoEPP (October 2012). 



Lake Ohrid Watershed Management Plan 

Phase 5 – Lake Ohrid Watershed Management Plan 

 

 
 

Doc. No. P0006769-1-H6 Rev. 0 - November 2020 Page 43 

Summary of the results from the analysis are given in Appendix C and Map 10. 

In general, critical zones (WBs) in this regard are the ones with discharges not connected to sewerage network, 
which include:  

✓ the south-east section (WB Velidab – i.e. predominantly tourist locations at Trpejca, Ljubanishta and St. 
Naum);  

✓ North-west section (WB Kalishta and Radozda) along the lake in North Macedonia;  

✓ the North-west section along the lake in Albania (WB Lin);  

✓ WB Çeravë and WB Pogradec in Albania, mainly as a result of important part of the population and tourists 
not connected to WWM system; and  

✓ AWB Studenchishki kanal near the city of Ohrid. 

 

 

Figure 4.4: LOW: Waste Water Service Coverage by Water Bodies (Population and Tourists – Max 
Daily Visitors) 

4.3.3 Waste Management  

Dominant form of organization regarding waste management (WM) in the region is the existence of service 
companies (utilities) providing collection and disposal of solid wastes generated by the population and the 
industries on a municipal level.  In Albania, Pogradec Municipality has a Waste Management Plan since 2017; the 
waste management service is carried out by Korca Region waste management, through Landfill of Maliq.  The 
situation is similar in Ohrid and Struga Municipalities in North Macedonia. 

Table 4.2 and Map 11 provide key information regarding management of wastes in the LOW29. 

Overall, as is the case with water supply and WWM, the WM service coverage varies between municipalities in the 
basin. The unit generation of solid waste in the basin ranges from 0.55 kg per capita daily in Debrca to 1.0 
kg/cap/day in Pogradec.  

In addition, notable difference is identified between unit waste generation in urban areas, where it goes up to 1 
kg/cap/day, and rural areas frequently having 0.4-0.5 kg/cap/day.  

For the basin as a whole, the total daily volume of municipal solid waste generated equals 118 tons, or nearly 
43,000 tons/year.  

 

 

 

******* 
29  Source: “Thematic Report on Socio-Economics of the Extended Drin River Basin; The Global Water Partnership – Mediterranean (GWP – 